Z= Insportline

USER MANUAL - EN
IN 10894 Elliptical Trainer inSPORTIine inCondi ET30m




CONTENTS

SAFETY FUNGCTION ...ttt 3
HARDWARE AND TOOLS ... ottt 4
EXPLODED VIEW (A) ... ettt 5
EXPLODED VIEW (B) ...ttt 6
PARTS LIST et 7
ASSEMBLY . e 8
HOW TO MOVE THE ELLIPTICAL ......ooiiii e 13
HOW TO ADJUST THE RESISTANCE ..ottt 13
HOW TO LEVEL THE ELLIPTICAL ..ottt 13
CONSOLE INSTRUCTIONS ...ttt ettt 14
IBIKING+ INSTRUCTIONS ...ttt 16
FAT BURNING ...ttt ettt ettt ettt 21
TERMS AND CONDITIONS OF WARRANTY, WARRANTY CLAIMS ..., 22



PREFACE

Let's start a fearless adventure in knowing what to do when no one’s there telling you what to do.

BUT Before that please read the following.

SAFETY FUNCTION

This exerciser is made for home use only, and tested up to a max body weight of 120kg.
1. Follow the steps of the assembly instructions carefully.

2. Use only original parts as delivered.

3. Place this exerciser on an even, non-slippery surface. Because of possible corrosion, the

usage of any exerciser in moist areas is not recommended.
4. Before assembly, check if delivery is complete by using the included parts-list.
For assembly use only suitable tools and ask for assistance with assembly if necessary.

Check before the first training and every 1-2 month that all connecting elements are tight fitting

and are in the correct condition.
7. Replace defective components immediately and/or keep it out of use until repair.
8. For repairs, use only original spare parts.
9. In case of repair please ask your dealer for advice.

10. Ensure that training starts only after correct assembly and inspection.

11. For all adjustable parts be aware of the maximum positions to which they can be adjusted/

tightened to.

12. This exerciser is designed for adults. Please ensure that children use the exerciser only under

the supervision of an adult.

13. Ensure that those present are aware of possible hazards, e. g. movable parts during training.

14. Warning: incorrect/excessive training can cause health injuries.

15. Please follow the advice for correct training as detailed in training instructions.

16. Consult your physician before starting with any exercise program. They can advise on the kind

of training and which impact is suitable.

17. This user manual is only for customers’ reference.

18. The supplier cannot guarantee for mistakes occurring due to translation or change in technical

specification of the product.

19. All data displayed are approximate guidance and cannot be used in any medical application.

20. For your own safety, always ensure that there is at least 0.6 meter of free space in all

directions around your product while you are exercising.

21. WARNING! A hart rate monitor may not be accurate. Overloading during training may cause

serious injury or death. If you feel any discomfort, immediately stop the exercise!

22. Certification: This training equipment is in compliance with applicable EN957 safety standard,

Class HC (for home use).

23. Max user weight: 120kg



HARDWARE AND TOOLS

M M5 Ms Split
Washer Washer Washer
(712 (77 (63)-9
Bl |’_|j o S \.\_\
/ vl %
/) [ \ )
£ | L3 o T
S / .
M10 Split
Washer (78)—4 “l:r‘la!s g eﬁ‘:eag&

o

=

o e )

M8 Washer M8 Large Plastic Washer
(55)-21 Washer (72)-2 (27)-2
NSt \
Nylon Washer

(73)-4

"\_\:____; :/ .
M8 Locknut Left Thin Right Thin M10 Locknut
(58)-12 Locknut (86)—2 Locknut (36)—2 (53)-2
o T " e i
=TT | < ITTTAAT ﬂ] Jlm. ﬂﬂf‘l i "”.mm» lwﬁl' ;'. WM“& l L'.Illll i 1)' n“llﬁl[:“
ST42x 12mm ST4.2 x 20mm M5 x 20mm
Self-tappi Self-t M8 x 20mm Button M8 x 20mm Socket
Bty M, Reew (e Screw (54)-3  Screw (57)-2
. -
T fi ("
%LEL“”'\ \| | } |II& ||||'| |||I|| 5 J \J
L3 L
M8 x 40mm M8 x 55mm
M8 x 16mm
Bolt (52)—4 o :?E\i]_“ e b ™
i ’c\|'|||llhh| I||In |IIIIIIII| I| | ‘ h'l I it ||I] | ‘
AL "'“ L (L1 |'||l L' ll'lllll,klul k] | .
M8 x 60mm Button Bolt (87)-2 M8 x 80mm Button Screw (51)—4
(I
\II i mlll
WA
M10 x 70mm Bolt (60)—2

e Please check if any part is missing.
Please assemble all the screws first.

After everything fixed, then make sure they’re firmly enough.



EXPLODED VIEW (A)




EXPLODED VIEW (B)




PARTS LIST

NO.| Description Qty.| NO. [ Description Qty.
1. | Frame 1 | 50. | Flywheel Spacer I
2. | Upright 1 ] 51.| M8 x 80mm Button Screw 4
3. | Left Shield 1 |52 | M8 x 16mm Bolt 4
4. | RightShield 1 |53 | M10 Locknut 4
5. | Left Upper Body Arm 1 | 54. | M8 x 20mm Button Screw 7
6. | Right upper Body Arm 1 |55 | M8 Washer 24
7. | Idler Assembly 1 | 56. [ M8 x 40mm Bolt 4
8. | Foam Grip 2 | 57. | M8 x 20mm Socket Screw 2
9. | Spring 1 | 58. | M8 Locknut 14
10. | Front Stabilizer 1 ]59. | MI0x 55mm Button Bolt 2
11. | Left Pedal Arm 1 |60.| M10x 70mm Bolt 2
12_| Right Pedal Arm 1 | 61.| M8x 55mm Bolt 2
13.| Pedal 2 ]| 62. | M10 Washer 6
14. | Dome Cap 4 |63. [ M8 Split Washer 11
15. | Left Crank Axle 1 ]| 64. | Upper Body Leg 2
16. | Right Crank Axle 1 | 65. | Upper Body Leg Bushing 4
17. | Flywheel 1 | 66.| ST4.2 x 12mm Sefl-tapping Screw 20
18. | Crank 1 | 67. | Upper Body Cap 4
19.| Drive Belt 1 |68. [ ST4.2 x 20mm Self-tapping Screw 5

20.| Crank Bearing Assembly 1 | 69. | Water Bottle Holder 1
21. | Front Stabilizer Cap 2 | 70. [ M10 Nut 1
22 | Inner Cover 2 | 71. | M4 Washer 2
23.| Console 1 | 72. | M8 Large Washer 2
24.| Outer Cover 2 | 73. | Nylon Washer 4
25. | Resistance Control/Cabl 1 | 74. | Wave Washer 4
26.| Upright Spacer 2 | 75. | Crank Spacer 2
27.| Plastic Washer 2 1 76. [ M5 x 20mm Screw 1
28. | Rear Stabilizer 1 | 77. | M5 Washer 1
29. | Large Flywheel Bearing 1 | 78. | M10 Split Washer 4
30.| nfa - 1 79. | M6 x 60mm Bolt 1
31. | Wire Harness 1 | 80. [ MI10 Special Washer 4
32.| Pulley 1 | 81.[ST29x 8mm Screw A
33.| Leveling Cap 2 | 82 | Slotted Clip Nut 1
34. | Idler Adjustment Bolt 1 | 83.| M5 x 80mm Bolt 1
35.| C-magnet Assembly 1 | 84. | M8 x 40mm Socket Bolt 1
36. | Right Thin Locknut 2 | 85. [ M6 Nut 3
37.| Small Flywheel Bearing 1 | 86. [ Left Thin Locknut 2
38. | Flywheel Axle 1 | 87. | M8 x 60mm Button Bolt 2
39.| M5 Nut 2 | 88. | Handlebar 1
40.| Upper Body 4 ] 89. [ Allen bolt 2
41.| Pedal Arm Bushing 4 190.|n/a -
42.| Lower Cable 1 | 91. | Pulse sensor wire 1
43.| Large Flywheel Axle Nut 3 | 92. | Handlebar foam 4
44.| Pedal Arm Bracket 2 | 93. | Pulse sensor pad 2
45 | Magnet 2 194. | end cap 2
46.| Small Flywheel Axle Nut 3 195 |n/a -
47.| Reed Switch/Wire 1

48.| Clip Nut 6

49 | Stop Washer 2




ASSEMBLY

STEP 1
Philips Screwdriver Adjustable Wrench Pliers

The Assembly would be easier with following tools: Philips Screwdriver, Adjustable Wrench, Pliers

While a second person lifts the front of the Frame (1), attach the Front Stabilizer (10) to the Frame with
two M8 x 80mm Button Screws (51), two M8 Split Washers (63), and two M8 Washers (55).



STEP 2

Insert the Resistance Cable (25) through the
Upright (2) as shown. Then, attach the
Resistance Control (25) to the Upright with an
M5 x 20mm Screw (76) and an M5 Washer
(77).

While a second person holds the upright (2)
near the Frame (1), connect the Wire Harness
(31) to the Reed Switch Wire (47).

Next, connect the Resistance Cable (25) to
the Lower Cable (42) in the following way.

See inset drawing A. Pull upward on the metal
bracket on the Lower Cable (42), and insert
the tip of the Resistance Cable (25) into the
wire clip inside of the metal bracket.

See inset drawing B. Firmly pull the
Resistance Cable (25) and slide it into the
metal bracket on the Lower Cable (42) as
shown.

See inset drawing C. Using pliers, squeeze
together the prongs on the upper end of the
metal bracket.

STEP 3

Attach the handlebar (88) to the upper handlebar (2) using:

2x M8 x 35mm allen bolt (89),
2x M8 spring washers (63),
2x M8 flat washers (55).
STEP 4

Slide the Upright (2) onto the Frame (1).

Attach the Upright (2) with three M8 x 20mm
Button Screws (54), three M8 Split Washers (63),
and three M8 Washers (55). Do not tighten the
Button Screws yet.

Then, attach the Upright (2) with two M8 x 60mm
Button Bolts (87), four M8 Washers (55), and two
M8 Locknuts (58).

Do not tighten the Locknuts yet.




STEP 5

| LA
| Hex Holes =
| o '\
7\

| %,/vf?," \ \\
1w
| x \ 64
|

|

A
2

\ A

}‘ ( '\,\\
L \\
Attach the Water Bottle Holder (69) to the Upright (2) with two ST4.2 x 20mm Self-tapping Screws (68)
and two M4 Washers (71).

Identify the Right Upper Body Arm (6), which is marked with a sticker, and orient it as shown.

Next, orient an Upper Body Leg (64) so that the hexagonal holes are on the side shown.

Insert the Right Upper Body Arm (6) into the Upper Body Leg (64). Attach the Right Upper Body Arm
with two M8 Locknuts (58), two M8 Washers (55) and two M8x40mm Bolts (56).

Make sure that the heads of the Bolts are inside of the hexagonal holes.
Attach the Left Upper Body Arm (5) to the other Upper Body Leg (64) in the same way.
STEP 6

| e/ 74 #;
e 22 A

|
| [ \

| | \ /

[ | ),0 & r 4“,7 6

[ i Grease L . TPN

| / ) /

| [ 7 )

¢ 57
| g [
— || [
= |-
| / {
] s \
| b
Cd \ A
PN P — ] |
\5/ //:_,, = Q#
S (@* o B ) o2
=4 .

Using a plastic bag to keep your hands clean, apply a generous amount of the included grease to the
right axle on the upright (2) and to a Wave Washer (74).

10



Next, orient an Upright Spacer (26) as shown. Slide the Inner Cover (22) and the Right Upper Body
Arm (6) onto the right axle on the Upright (2).

Attach the Right Upper Body Arm (6) with an M8 x 20mm Socket Screw (57), an M8 Split Washer (63),
an M8 Large Washer (72), and a Plastic Washer (27) as shown.

Attach the Left Upper Body Arm (5) in the same way.

Attach Outer Covers (24) to the Inner Covers (22) on the Right Upper Body Arm (6) and Left Upper
Body Arm (5) with four ST4.2 x 12mm Self-Tapping Screws (66).

STEP 7

Identify the Right Pedal Arm (12), which is marked with a
sticker. Orient the Right Pedal Arm and one of the Pedals
59 (13) as shown.

g Attach the Pedal (13) to the Right Pedal Arm (12) with two
M8 x 16mm Bolts (52), and M8 x 55mm Bolt (61), three M8
Washers (55), and three M8 Locknuts (58).

Attach the other Pedal (13) to the Left Pedal Arm (11) in the
same way.

T T Identify the Right Crank Axle (16), which is marked with an
i Pé - L’w" “R.

hl | 1o
' Apply grease to the Right Crank Axle (16) into the right

I ] Pedal Arm Bracket (44). Next, slide the Wave Washer (74)
- and a Crank Spacer (75) onto the Right Crank Axle.

Firmly tighten the Right Crank Axle (16) clockwise into the
right arm of the Crank (18). Then, firmly tighten the two
Right Thin Locknuts (36) clockwise onto the Right Crank
Axle.

Repeat this step on the left side of the elliptical.
Note: Turn the Left Crank Axle (not shown) and the Left

Thin Locknuts (not shown) counter clockwise to tighten
them!

11




STEP 8

4 el D

Grease

Apply grease to an M10 x 70mm Bolt (60). Attach the Right Pedal Arm (12) to the right Upper Body
Leg (64) with the M10 x 70mm Bolt (60), two M10 Special Washers (80), two M10 Split Washers (78),
two M10 Washers (62), two Nylon Washers (73), and an M10 Locknut (53) as shown. Make sure that
the Nylon Washers are between the Upper Body Leg and the bracket on the Right Pedal Arm.

See the inset drawing, Press a Dome Cap (14) firmly onto each M10 Special Washer (80); the Dome
Caps will snap onto the Special Washers.

Attach the Left Pedal Arm (not shown) to the left Upper Body Leg (64) in the same way.
STEP 9

The Console (23) can use four AA batteries (not included);
alkaline batteries are recommended.

Do not use old and new batteries together or alkaline,
standard, and rechargeable battery Compartment batteries
together.

IMPORTANT: If the Console has been exposed to cold
temperatures, allow it to warm to room temperature before
inserting batteries.

Otherwise, you may damage the console or other electronic
components.

Remove the battery cover from the back of the Console (23),
8 o and insert batteries into the battery compartment. Make sure
\ to orient the batteries as shown by the diagram inside the
battery compartment. Then reattach the battery cover.

While holds the Console (23) near the Upright (2), connect the
console to the 3.5mm Wire (31). Insert the excess wire into the
Console (23) or into the Upright (2).

Tip: Be careful to avoid pinching the wires.

< Attach the Console (23) to the Upright (2) with four ST4.2 x
12mm Self-Tapping Screws (66).

See Step 4. Tighten the three M8 x 20mm Button Screws (54)
and the two M8 Locknuts (58).

12




HOW TO MOVE THE ELLIPTICAL

g sy | To move the elliptical, first stand in front of the elliptical, hold the
WSy /) upright, and place one foot against one of the wheels. Next, pull
p the upright until the elliptical rolls on the wheels.

e "““ U.pright
f Carefully move the elliptical to the desired position, and then lower
':‘;-'lh it to the floor.

HOW TO ADJUST THE RESISTANCE

To vary the intensity of your exercise, you can adjust the amount
of pedaling resistance. To increase the resistance, turn the
resistance knob clockwise. To decrease the resistance, turn the
resistance knob counterclockwise.

HOW TO LEVEL THE ELLIPTICAL

If the elliptical rocks slightly on your floor during use, turn one or
both of the leveling caps on the rear stabilizer until the rocking
motion is eliminated.

Tl Leveling Cap

13




CONSOLE INSTRUCTIONS

DISPLAY FUNCTION

SCAN

The sequence of display: TMR—SPD— DST—-CAL—-ODO—PULSE
e In SCAN mode, press MODE key to choose other functions.

e Automatically scan through each mode in sequence every 6 seconds.

SPEED (SPD)
e \WI/O any signal been transmitted into the monitor for 4 seconds, SPEED will display “0.0”

o Display current training speed.

TIME (TMR)
o W/O setting the target value, time will count up.

e With setting the target value, time will count down from your target time to 0, and as 0O is
achieved time alarm.

e WI/O any signal been transmitted into the monitor for 4 seconds, time will STOP
e Range 0:00 ~ 99:59

DISTANCE (DST)
o W/O setting the target value, distance will count up.

e With setting the target value, distance will count down from your target distance to 0, and as 0
is achieved distance alarm.

¢ Range 0.0~999.9 KM

CALORIES (CAL)
¢ W/O setting the target value, calorie will count up.

e With setting the target value, calories will count down from your target calorie to 0, and as 0 is
achieved calorie alarm.

14



¢ Range 0.0~9999 Cals

e Calorie count on the display only serves as a general guideline. For detail calorie consumption
for each individual please consult a physician or a nutritionist.

OoDO
e Accumulates total workout distance. This data can be reset to zero when batteries are
replaced.
PULSE

With pulse signal into for 6 seconds, the current pulse will display.
e W/O pulse signal into for 6 seconds, it displays “P”
e Pulse alarm when over preset target pulse.
e Range 0-40~230 BPM

BUTTON FUNCTION
RESET
¢ In setting condition, press RESET key once to reset the current function figures.

e Press RESET key and hold for 2 seconds to reset all function figures, and have Bi sound for
prompt at the same time.

e Each adding by pressing once, press and hold the button to increase the value faster
e TMR setting range: 0:00~99:00 (Each increment is 1:00)

e CAL setting range: 0~9990 (Each increment is 10)

e DST setting range: 0.0~999.0 (Each increment is 1.0) KM

MODE

e Choose each function by pressing MODE key. In SCAN mode, press MODE key can lock the
current function.

¢ Press MODE key and hold for 2 seconds to reset all function figures.

POWER ON/OFF

Power on: LCD will display all segments with Bi sound as Drawing A.

Power off: Without any signal been transmitted into the monitor for 4 minutes, and the monitor enter
to SLEEP.

OPERATION

1. When monitor power on (or press MODE, RESET key and hold for 3 seconds), LCD will
display all segments with Bi sound for one second and enter to SCAN mode as Drawing B.

2. With any signal been transmitted into the monitor, the value of TMR, DST, and CAL will start
to count up as Drawing C.

3. Without any signal been transmitted into the monitor for 4 minutes, the monitor will enter to
SLEEP mode.

TROUBLE SHOOTING

e When the display shows Drawing D, it means the batteries need to be changed.

e If there is no signal when you pedal, please check if the cable is well connected.

15



Drawing A Drawing B Drawing C Drawing D
Note:

1. Compatible with iOS and Android system.

2. Console and mobile device connection via Tunelinc, once connecting,
the display will be off.
Stop training for 4 minutes, the main screen will be off.

4. |If thg computer displays abnormally, please re-install the battery and try
again.

5. Battery Spec: 1.5V UM-3 or AA (4PCS).

iBIKING+ INSTRUCTIONS

To operate iBiking+, first you need to connect your 3c device and computer through 3.5mm cable.
Then download iBiking+ from Google play or App store.

Note:

Download iBiking+ in Google play, system requirements: 480*800, 720*1280,
1280*800 Android 2.2 or above.

Support Android devices: Samsung Galaxy Note 1~4, Samsung Galaxy S2~5,
HTC NEW ONE, HTC D316d, HTC M8, SONY Z ULTRA.

Getiton

Google play

Download iBiking+ in APP STORE, system requirements: iOS 5.1.1 or above.

Support iIOS devices: iPhone4s, iPhone5, iPhone5s, iPhone6, iPhone6+.

%

Available on the

App Store

16




STARTING iBIKING+

Step 1 Step 2

e Entering the App e Press “Tunelinc” icon .

o again to confirm
e Press “Tunelinc” icon 9

e Connection not success N
yet:

MAIN FUNCTION OF iBIKING+

The main functions of iBiking+ are: 1. training 2. gym center 3. setting 4. information
TRAINING

The main function of training are: 1. target 2. quick start 3. heart rate

fonsold
L TARGET 9

1. "~ YoucanseR 3 traget values, which are: 1. time 2. distance 3. calories

*1 ,X“ to clear

*2 Done* to confirm

e After setting the target Values, it will start countdown during your workout.
N\

© QUICK START °

2. N Quick start can present the values of time, distance, calories, speed, rpm, heart
rate during exercise.

17




Main layout

T  00:07 )

=1

(1

T
=

Distance D.U e
= -

=

6
f

i,, Calories D I
“speed  '@RRM
L~ Dtgu‘ i D B

((H =

L9}

FoF

Workout summary

_Your workout this time

- 301 5/0 1

(D) Time DD A Dg
=Distance UD M

#Calories )8 _

TAvg.Speed UD ,--,. 9

|a| Home |

| Heart Rate

)

Share layout

Facebook

I mada it!

Time = 1 min O sec
Digtance : 0.1 KM
Calories : 2
Date:2015/01/31]

]

AT et I EEES

QEUHTE-ET\N
3R IPITINIE &
ClHIriTIBIA LR LS
=3 @ i i

e After starting exercise user can press pause from console control to stop any time.

o When finish, the workout summary can post on Facebook, Twitter, Weibo.

/B

¢ HEART RATE °

3. = ~  Youcan setting 2 values: 1. heart rate 2.time

Main layout:

Your max HR is 162 BPH.

105 o

O Tratntng with R Restoder. ]

*1 X" to clear

*2 Done* to confirm

=

O

Heart Rate 78 |

e

As over the target heart rate
value, there would be a warning

GYM CENTER

Combine with google map, setting and show the route when exercise.

1. Plan my own route

User can set a start
point and end point by
own which

D Time .
17«

Gavgspeed 204 ...

* User selected route
can save in my
favorites

18




2. My favorite

(o iRoute

Get a route from ..,

7 Plan
my own route
| — -

My favorite

MapMyFitness.

Puirwisl An 3 Dcrsbarsds

Towames Staton des Fo. .

Warze Arenbesg Porte. ..

There are five default routes in my favorites. User selected route can save in my favorites.

Main layout:

Choose vision mode Shows elevation and length of | shows the exercise information:

the route

time, distance, calories, speed,
rpm, heart rate

3. MapMyFitness

Combine with map my fitness.

Step 1

Birthday
Waight
Gender

Height

Entering my profile, press ,MapMyFITNESS*

Step 2

pr——

ALLOW ACCESS: IBIKING+

=

press “AUTHORIZE” to combine ibiking+ and
MapMyFitness

19




Step 4

Step 3

iRoute

Get a route from ...

7 Plan
my own route

- My favorite

MapMyFitness.
ek

»

Press ,MapMyFitness"

2.04 77 on 2013-03-20

Gantral District

3.03km walk on 13/8/18

1.9 KMs.

Gentral District

alk on 2013/8/30

Cantral District

Use the route database from MapMyFitness

SETTING

Log in by user’'s Google/ Facebook account or create a new account.

My Profile 1=

Hetric .

Gear Ratio 1.0

i |

grofite \__/Tieate ov atcound

r‘E““‘“ =

Pessnod
4

ool paseward l L.ﬂ!. In ]

Lag W Faceserk

fan'oF LA I M Gaages

INFORMATION
All the workout histories show up.

Bikings Acthies

20

BIKing+ Activities
* + \




Note:

1. Without receiving any reply comment of communications protocol, the
APP would continue sending signal and wait for acknowledging. And
over 15 seconds the Tunelinc would off line, and user needs to reset
(such as: phone, message, or any sound disturbance comes in. In 15
seconds the connection would continue but if over 15 seconds, user
needs to reset.)

2. Tunelinc’s audio cable connector is 4 pin, and the length limit is 50cm.

Tunelinc’s audio cable be sure to use the factory supplied to achieve
high quality transmission. If using non-original audio cable, not only
affect the transmit performance but also may happened unexpected
result and we cannot provide assistance by then.

4. After insert the Tunelinc into audio jack do not rotate. The audio cable
cannot be curl to prevent effect inductive action and avoid lead to poor
contact of transmission.

5. As using Tunelinc do not put any device on charge in order to reduce the
interference of the transmission.

6. Do not put the Tunelinc audio cable connector in humid environment.

Due to operate iBiking+ APP needs to increase the volume, therefore, if
the device display the volume warning message, the user needs to press
confirmation for beneficial APP subsequent operations.

FAT BURNING

The body starts to burn fat at approx. 65% of the maximum pulse rate.

To reach an optimum at burning rate, it is advisable to keep the pulse rate
between 70%-80% of the maximum pulse rate.

The optimum training amount consists of three workouts per week 30 minutes
each.

Example:

One 52 years of age to start exercising.
Max rate = 220 - 52(age) = 168 pulse/min.
Min rate = 168 * 0.7 = 117 pulse/min.
Highest rate = 168 * 0.85 = 143 pulse/min.

During the first weeks it is recommend to start with a pulse rate of 117,
afterwards increase it to 143.

With increasing improvement of fitness the training Intensity should be
increased to 70%-85% of your maximum pulse rate.

This can be done by increasing the pedaling resistance, by suing a higher
paddling frequency or with longer training periods.

21




Pulse rate chart:

AGE MAX 60% 65% 70% 75% 80% 85%
20 200 120 130 140 150 160 170
25 195 117 127 137 146 156 166
30 190 114 124 133 143 152 162
35 185 111 120 130 139 148 157
40 180 108 117 126 135 144 153
45 175 105 114 123 131 140 149
50 170 102 111 119 128 136 145
55 165 99 107 116 124 132 140
60 160 96 104 112 120 128 136
65 155 93 101 109 116 124 132
70 150 90 98 105 113 110 128

SUCCESS

Even after a short period of regular exercises you will realize that you constantly have to increase the
pedaling resistance to reach your optimum pulse rate.

The units will be continuously easier and you will feel a lot fitter during your normal day.

For this achievement you should motivate yourself to exercise regularly. Choose fixed hours for your
work out and do not start training too aggressively.

And old saying amongst sportsmen says:
“The most difficult thing about training is to start it.”
Wishing you lots of fun and success with your exerciser.

TERMS AND CONDITIONS OF WARRANTY, WARRANTY CLAIMS

General Conditions of Warranty and Definition of Terms

All Warranty Conditions stated hereunder determine Warranty Coverage and Warranty Claim
Procedure. Conditions of Warranty and Warranty Claims are governed by Act No. 40/1964 Coll. Civil
Code, Act No. 513/1991 Coll., Commercial Code, and Act No. 634/1992 Coll., Consumer Protection
Act, as amended, also in cases that are not specified by these Warranty rules.

The seller is SEVEN SPORT s.r.o. with its registered office in Borivojova Street 35/878, Prague
13000, Company Registration Number: 26847264, registered in the Trade Register at Regional Court
in Prague, Section C, Insert No. 116888.

According to valid legal regulations it depends whether the Buyer is the End Customer or not.

“The Buyer who is the End Customer” or simply the “End Customer” is the legal entity that does not
conclude and execute the Contract in order to run or promote his own trade or business activities.

22




“The Buyer who is not the End Customer” is a Businessman that buys Goods or uses services for the
purpose of using the Goods or services for his own business activities. The Buyer conforms to the
General Purchase Agreement and business conditions to the extent specified in the Commercial
Code.

These Conditions of Warranty and Warranty Claims are an integral part of every Purchase Agreement
made between the Seller and the Buyer. All Warranty Conditions are valid and binding, unless
otherwise specified in the Purchase Agreement, in the Amendment to this Contract or in another
written agreement.

Warranty Conditions
Warranty Period

The Seller provides the Buyer a 24 months Warranty for Goods Quality, unless otherwise specified in
the Certificate of Warranty, Invoice, Bill of Delivery or other documents related to the Goods. The legal
warranty period provided to the Consumer is not affected.

By the Warranty for Goods Quality, the Seller guarantees that the delivered Goods shall be, for a
certain period of time, suitable for regular or contracted use, and that the Goods shall maintain its
regular or contracted features.

The Warranty does not cover defects resulting from:

User's fault, i.e. product damage caused by unqualified repair work, improper assembly, insufficient
insertion of seat post into frame, insufficient tightening of pedals and cranks

Improper maintenance

Mechanical damages

Regular use (e.g. wearing out of rubber and plastic parts, joints etc.)
Unavoidable event, natural disaster

Adjustments made by unqualified person

Improper maintenance, improper placement, damages caused by low or high temperature, water,
inappropriate pressure, shocks, intentional changes in design or construction etc.

Warranty Claim Procedure

The Buyer is obliged to check the Goods delivered by the Seller immediately after taking the
responsibility for the Goods and its damages, i.e. immediately after its delivery. The Buyer must check
the Goods so that he discovers all the defects that can be discovered by such check.

When making a Warranty Claim the Buyer is obliged, on request of the Seller, to prove the purchase
and validity of the claim by the Invoice or Bill of Delivery that includes the product’s serial number, or
eventually by the documents without the serial number. If the Buyer does not prove the validity of the
Warranty Claim by these documents, the Seller has the right to reject the Warranty Claim.

If the Buyer gives notice of a defect that is not covered by the Warranty (e.g. in the case that the
Warranty Conditions were not fulfilled or in the case of reporting the defect by mistake etc.), the Seller
is eligible to require a compensation for all the costs arising from the repair. The cost shall be
calculated according to the valid price list of services and transport costs.

If the Seller finds out (by testing) that the product is not damaged, the Warranty Claim is not accepted.
The Seller reserves the right to claim a compensation for costs arising from the false Warranty Claim.

In case the Buyer makes a claim about the Goods that is legally covered by the Warranty provided by
the Seller, the Seller shall fix the reported defects by means of repair or by the exchange of the
damaged part or product for a new one. Based on the agreement of the Buyer, the Seller has the right
to exchange the defected Goods for a fully compatible Goods of the same or better technical
characteristics. The Seller is entitled to choose the form of the Warranty Claim Procedures described
in this paragraph.

The Seller shall settle the Warranty Claim within 30 days after the delivery of the defective Goods,
unless a longer period has been agreed upon. The day when the repaired or exchanged Goods is
handed over to the Buyer is considered to be the day of the Warranty Claim settlement. When the
Seller is not able to settle the Warranty Claim within the agreed period due to the specific nature of the

23



Goods defect, he and the Buyer shall make an agreement about an alternative solution. In case such
agreement is not made, the Seller is obliged to provide the Buyer with a financial compensation in the
form of a refund.

2 insportline

SEVEN SPORT s.r.o.

Registered Office: Borivojova 35/878, 130 00 Praha 3, Czech Republic
Headquarters: Delnicka 957, 749 01 Vitkov, Czech Republic
Warranty & Service Centre: Cermenska 486, 749 01 Vitkov, Czech Republic
CRN: 26847264

VAT ID: CZ26847264

Phone: +420 556 300 970

E-mail: eshop@insportline.cz

reklamace@insportline.cz
servis@insportline.cz

Web: www.insportline.cz

SK

INSPORTLINE s.r.o.

Headquarters, Warranty & Service centre: Elektricna 6471, 911 01 Trencin, Slovakia

CRN: 36311723

VAT ID: SK2020177082

Phone: +421(0)326 526 701

E-mail: objednavky@insportline.sk
reklamacie@insportline.sk
servis@insportline.sk

Web: www.insportline.sk

Date of Sale: Stamp and Signature of Seller:

24



